$> 4900 @ @ % e
o4\ \‘
u / (19
C_ , > | |
a4 — = o e B — H— H— 5
71 61 o . L . WAT
U— |=C
|
NM n ﬁ % ,n/V\
° _ N ~ 965
7777 @ 1430 359
1200
6540

SAMIHAAGIS LD-750
[RAILER [ D-130

289




Vaade A

=
. 1200 _ 1200
a
2
@/a 1 lew] : § &
@52 (o |
d =
o
(&)
, 1 !
@v\ 5833 E/@
mZ— SAMIHAAGIS LD-730 289

TRAILER LD-T130




2395

23

78

ol

1166

520

Vaade C

2355
2549
Vaade B
Loige D-D
M1:15
SAMI HAAGIS LD-130
mAZ_ TRAILER [ D-130 289




56

__fh

Loige G-G

silindlri silm

SAMI

SAMI HAAGIS [D-730
[RAILER [ D-130

269




0
3

/ AL
. + 4+ A 13
* *
)
e H o
/%\
& Av-
R [T T
— K .
— &
@@, ==
ﬁ ]
Loige E-E
mZ— SAMI HAAGIS LD-150 289

TRAILER [D-130




SPARE PARTS LIST
TRAILER LD-130 (289)

Pos. Dwg Title Qty |Notes
Nr no
1 [289.100 Frame 1
2 1289.200 Platform 1
3 1289.400 Swing 2
4 1288.400 Support leg 1
5 ]288.500 Pin 1
6 |288.600 Pole 2
7 1288.700 Pole 1+1
8 1289.510 Platform support 1
9 ]288.610 Side 1
10 [288.620 Side 1
11 {289.300 Side 4
13 [288.730 Hatch 1
14 [288.760 Net 2
15 |(288.310 Pin D60 2
16 (288.320 Pin D35 1+1
22 (288.001 Cover 1
23 [288.002 Bar 1
24 (288.033 Washer 2
25 288.004 Round Bar D16 1
27 [288.006 Pin D30 2
28 [288.007 Pin D25 1
29 (288.008 Wheel 2
30 |288.009 Bar 2
31 |(288.010 Pin D25 1
32 (288.011 Pin D25 1
33 [288.012 Bush 1
34 (288.014 Washer 2
35 (288.015 Pin 2
38 Bolt M6x40 2
39 Bolt M8x20 9
40 Bolt M12x25 2
41 Bolt M12x80 1
45 Bolt M8x20 8 DIN 912




48 Nut M6 2 DIN 985

49 Nut M12 3 DIN 985

50 Castle Nut 2 DIN 935

51 Washer D8 8 DIN 125

52 Washer D6 4 DIN 125

54 Washer D12 4 DIN 125

55 Washer D30 2 DIN 125

56 Washer D36 2 DIN 125

57 Bolt M10x16 2 DIN 914

58 Bolt M6x16 2 DIN 7991

61 Forelock D 4,5 1 DIN 1472

63 Cotter pin D 6,3x50 2 DIN 94

64 Spring Pin 8x60 4 DIN 1481

65 Spring Pin 4x30 4 DIN 1481

66 Spring Pin 6x30 2 DIN 1481

67 Spring Pin 8x50 4 DIN 1481

68 Circlip d25 6 DIN 471

69 Grease Nipple 1/8" 45 2 DIN 71412B

70 Grease Nipple 1/8" 4 DIN 71412A

71 1289.800 Hydraulic set 1

72 1289.900 Wire Set 1

73 |5000/NAS7 |Hydraulic Cylinder 1

74 [288.850 Hydraulic Cylinder 1 HC 40-25-305
75 Wheel 4 TL 520/50-17
76 Stopper 2

77 Reflector (orange) 4 90x40 teibiga
78 Reflector (white) 2 90x40 teibiga
79 Rear light 1+1

81 Hose Clamp (single hose) 5 1/4"

82 Hose Clamp (two hoses) 2 1/4"

93 [288.811 Cover 1 SPECIAL ORDER
94 1289.812 Side Cover 2 SPECIAL ORDER
95 [288.410 Pole 2 SPECIAL ORDER
96 |288.420 Pole 1+1 SPECIAL ORDER
97 1289.430 Side extension 4 SPECIAL ORDER
98 1288.440 Side extension 1 SPECIAL ORDER
99 ]288.450 Side extension 1 SPECIAL ORDER
100 |288.460 Ladder 1 SPECIAL ORDER
101 [288.470 Chain 1 SPECIAL ORDER
102 |288.480 Support Leg 2 SPECIAL ORDER




103

288.016

Plate

SPECIAL ORDER

104

Forelock D8

SPECIAL ORDER




